
2023-05-24 CC Special Mtg Page 1 of 287

%EF%83%98%09https://us02web.zoom.us/j/82722747698?pwd=aWZpTzcwTHlRTk9xaTlmWVNWRWFUQT09
https://cal-span.org/unipage/index.php?channel=8
mailto:council@morrobayca.gov
mailto:council@morrobayca.gov


2023-05-24 CC Special Mtg Page 2 of 287



 

 

 
Prepared By: __SJR______  Dept Review: _SJR__  
 
City Manager Review:  __GC______         City Attorney Review:   ____  

Staff Report 
 

TO:   Honorable Mayor and City Council                           DATE: May 19, 2023 
 
FROM: Greg Carpenter, Interim City Manager   

Sarah Johnson-Rios, Assistant City Manager/Admin Services Director  
  Greg Kwolek, Public Works Director 
 
SUBJECT: Budget Study Session – Review of Fiscal Year 2023-24 Draft Proposed Budget  
[...]
10.5 Ductwork and Appurtenances ................................................................................................................ 10-7 

10.6 Mechanical Controls and Monitoring ..................................................................................................... 10-8 

10.7 Startup, Commissioning, and Testing ..................................................................................................... 10-9 

 Demolition and Removal of Existing WWTP ............................................................................11-1 

11.1 General – Demolition of Existing WWTP will be performed by other and this option is removed from the 
contract. .............................................................................................................................................................. 11-1 

 Facility Startup and Commissioning and Transfer of Operations ............................................12-1 

12.1 General .................................................................................................................................................... 12-1 

12.2 Definitions ............................................................................................................................................... 12-1 

12.3 Facility Testing Plan ................................................................................................................................. 12-1 

2023-05-24 CC Special Mtg Page 32 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

 
 Page vi 
  

12.4 Functional Testing ................................................................................................................................... 12-2 

12.5 Acceptance Testing ................................................................................................................................. 12-2 

12.6 Performance and Operation Testing ....................................................................................................... 12-3 

 Security ....................................................................................................................................13-1 

13.1 General .................................................................................................................................................... 13-1 

 Deliverables..............................................................................................................................14-4 

(Previous Version Attachments Encompassed by Reference) 

ATTACHMENT 1 – IFC Drawings with PCO Revisions  

ATTACHMENT 2 – Anticipated Mitigation Measures  

ATTACHMENT 3 – SCADA Master Plan Compliance [PCO 018] 

ATTACHMENT 4 – DC-017 [PCO 89]  

2023-05-24 CC Special Mtg Page 33 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

 
 Page vii 
  

List of Tables 

Table 1-1: Morro Bay WRF Influent Flow and Water Quality Basis of Design ................................................... 1-7 
 

 

  

2023-05-24 CC Special Mtg Page 34 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

 
 Page viii 
  

List of Figures 

Figure 1-1: South Bay Boulevard WRF Site ........................................................................................................ 1-1 

Figure 5-1: WRF Site Access Road ...................................................................................................................... 5-4 

Figure 5-2: Utility Coordination Plan ................................................................................................................. 5-8 

2023-05-24 CC Special Mtg Page 35 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

 
 Page ix 
  

List of Acronyms and Abbreviations

AABC Associated Air Balance Council 
AAF Average Annual Flow 
AC Air Conditioning 
AF Acre-Foot 
AFY Acre-Feet per Year 
AHRI Air Conditioning, Heating, and 

Refrigeration Institute 
AMCA Air Moving and Conditioning 

Association 
ANSI American National Standards 

Institute 
AOP Advanced Oxidation Process 
ASCE American Society of Civil 

Engineers 
ASHRAE  American Society of Heating, 

Refrigerating, and Air 
Conditioning Engineers, Inc. 

ASME American Society of Mechanical 
Engineers 

ASTM American Society for Testing and 
Materials 

AWS American Welding Society 
AWWA American Water Works 
Association 

BMP Best Management Practice 
BOD Biochemical Oxygen 
Demand 

BOD5 5-Day Biochemical Oxygen 
Demand 

CBC California Building Code 
CCR California Code of Regulations 
CDP Coastal Development Permit 
CEnC California Energy Code 
CEQA California Environmental Quality 

Act 
CF Cartridge Filter 
CFC California Fire Code 
CL2 Chlorine 
CMC California Mechanical Code 
CMMS Computerized Maintenance 

Management System 
CMU Cement Mortar Unit 
CPVC Chlorinated Polyvinyl Chloride 
CSD Cayucos Sanitary District 
CWI Certified Welding Inspector 

DB Design Build Entity 
DC Direct Current 
DDW Department of Drinking Water 
DHS Department of Homeland 

Security 
DO Dissolved Oxygen 
EQ Equalization 
ESA Environmental Science Associates 
FAT Full Advanced Treatment 
FMP Facility Master Plan 
FRP Fiber-Reinforced Plastic 
GFCI Ground Fault Circuit Interrupter 
GFD Gallon per Square Foot per Day 
GRRP Groundwater Replenishment 

Reuse Project 
H2S Hydrogen Sulfide  
HID Host Intrusion Detector 
HMI Human Machine Interface 
HVAC Heating, Ventilation, and Air 

Conditioning 
IES Illumination Engineers Society 
IPR Indirect Potable Reuse 
LAN Local Area Network 
LCP Local Control Panel 
LEL Lower Explosive Limit 
MBCSD City of Morro Bay & Cayucos 

Sanitary District 
MBR Membrane Bioreactor 
MCP Master Control Panel 
MFR Manufacturer 
mg/L Milligrams per liter 
MGD Million Gallons per Day 
mL  Milliliter 
mm Millimeter 
MMF Maximum Monthly Flow 
MSS Manufacturer’s Standardization 

Society 
NEMA National Electrical Manufacturers 

Association 
NFPA National Fire Protection 

Association 
NOV Notice of Violation 
NPDES National Pollution Discharge 

Elimination System 
O&M Operation and Maintenance 

2023-05-24 CC Special Mtg Page 36 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

 
 Page x 
  

OEM Original Equipment 
Manufacturer 

OIT Operator Interface Terminal 
OSHA Occupational Safety and Health 

Administration 
PDF Peak Daily Flow 
PFD Process Flow Diagram 
PG&E Pacific Gas and Electric 
PHF Peak Hour Flow 
PID Proportional, Integral, Derivative 
PLC Programmable Logic Controller 
ppm Parts per million  
psf Pounds per Square Foot 
psi Pounds per Square Inch 
PVC Polyvinyl Chloride 
RO Reverse Osmosis 
RWQCB Regional Water Quality Control 

Board 
SBB South Bay Boulevard 
SCADA Supervisory Control and Data 

Acquisition 
SMACNA Sheet Metal and Air 

Conditioning Contractors 
National Association  

SS Stainless Steel 
SSRV Solid State Reduced Voltage 
SWRCB State Water Resources Control 

Board 
TOC Total Organic Carbon 
TKN Total Kjeldahl Nitrogen 
TMP Trans-Membrane Pressure 
TSS Total Suspended Solids 
TVSS Transient Voltage Surge 

Suppression 
UL Underwriters Laboratories, Inc. 
UPS Uninterruptible Power Supply 
UV Ultraviolet 
UVAOP Ultraviolet Advanced Oxidation 

Process 
UVT Ultraviolet Transmissivity 
VFD Variable Frequency Drive 
WAN Wide Area Network 
wc Water Column 
WDR Waste Discharge Requirements 
WRF Water Reclamation Facility 
WWE Waterworks Engineers 
WWTP Wastewater Treatment Plant 

 

2023-05-24 CC Special Mtg Page 37 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 1-1 

 INTRODUCTION 

This document defines the scope of work for the Design Build delivery of the Morro Bay WRF Project.  This 
document was created from the Performance Criteria Report, as modified to conform to the latest design 
and Amendment 3.  The design development process yielded 17 Potential Change Orders (PCOs) that were 
approved by City Council on May 14, 2019. There are an additional 26 PCOs included in this latest document 
and design set. The scope changes associated with the original 17 PCOs are still reflected in this document 
but are no longer in red text. The newest 26 PCOs are highlighted in this document by red text. Section 
numbers have been maintained from the PCR.  This document includes the following scope definition 
attachments: 

1. Annotated IFC Design Drawings. [clarification]  
2. Anticipated EIR Mitigation Measures 
3. Performance Guarantees 

1.1 Background and Project Goals 

Section not used. 

1.2 Overview 

The City of Morro Bay WRF will be designed to treat an annual average flow of 0.97 million gallons per day 
(MGD) of wastewater through full advanced treatment. The WRF will provide preliminary, secondary, 
tertiary, and advanced treatment, and will produce recycled water meeting indirect potable reuse (IPR) 
standards for a groundwater replenishment reuse project (GRRP) using subsurface application, as defined in 
California Code of Regulations (CCR) Title 22 recycled water requirements. The WRF will be located at the 
South Bay Boulevard (SBB) site. IPR recycled water will be conveyed to injection wells in the Morro Valley 
(conveyance by others). An effluent pipeline (by others) will convey advanced treatment waste streams, 
including brine, to the existing Morro Bay Cayucos Sanitary District (MBCSD) jointly-owned ocean outfall at 
the site of the existing wastewater treatment plant (WWTP). 

A new lift station (by others) near the existing WWTP will convey raw wastewater through force main(s) (by 
others) to the WRF. The WRF, access road to the WRF, and all design and construction within the South Bay 
Boulevard (SBB) site and adjacent area north of Highway 1 right-of-way (ROW) are collectively referred to 
herein as the WRF Onsite Improvements Project (Project). 

 

Figure 1-1: South Bay Boulevard WRF Site  

The following table summarizes the current and anticipated WRF Project efforts and coordination of work. 
Additional details on the division of responsibilities are provided in the following Sections of this Report. 

2023-05-24 CC Special Mtg Page 38 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 1-2 

Work Effort Responsible Party Comments 
Environmental Documents: CEQA plus Environmental Science 

Associates (ESA) 
Draft EIR 

scheduled for 
March 2018; 
Certification 

anticipated in 
June 2018 

WRF Lift Station and Offsite Pipeline 
Improvements Design 

Waterworks Engineers 
(WWE) 

 

Program Management Support, Design-
Build Owner’s Representative, and 
Construction 
Administration/Management 

City and City’s 
Consultants 

 

WRF Lift Station and Offsite Pipelines 
Construction 

TBD (by others)  

Injection Well Pilot Study, Design, and 
Construction 

TBD (by others)  

Land Use Permitting and Planning 
Agency Coordination 

City and City’s 
Consultants 

 

The WRF Onsite Improvements will consist of the following main components within the SBB site and 
adjacent access easement: 

• Influent Screening 

• Grit Removal 

• SAFE System (auxiliary treatment of peak flows including the SAFE Settle tank and the SAFE Filter) 
[PCO 017] 

• Fine Screening 

• Membrane Bioreactor  

• Sludge Holding Tanks  

• Sludge Dewatering 

• Reverse Osmosis 

• Ultraviolet Advanced Oxidation Process 

• Odor Control (only to be furnish for headworks and SAFE Diversion Box) [PCO 004] 

• Effluent Pump Station and Connection to offsite pipeline (by others) 

• Calcite Contactors, Product Water Tank, IPR Pump Station, and Connection to offsite pipeline (by 
others)  

• Influent Dual Force Main Connections (forcemains by others) [PCO 022] 

• Operations and Maintenance Buildings 

• Access Road and Site Access 

2023-05-24 CC Special Mtg Page 39 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 1-3 

• Utility Extension into Site (all utilities assumed available at entrance road connection point, see 
figure herein) 

The City plans to provide full onsite WRF staffing 40 hours per week with remote and on-call operations on 
nights and weekends. 

1.3 Design-Build Entity & City Responsibilities 

The table below identifies responsibilities for main components of the Project.  If there is a conflict between 
this table and the interpretation of responsibilities in the text within this document, the responsibility defined 
on this table shall govern.  

 DB City 
Project Management/Administration   

Project Management Lead  
Report of Waste Discharge and Title 22 Report Support Lead 
Air Pollution Control District permit application for temporary and 
permanent facilities 

Lead Support 

Reporting/correspondence with 3rd parties (stakeholders) Support Lead 
Environmental Impact Report  Lead 
Progress reporting to Owner Lead  
Conditional Use Permit/Coastal Development Permit Support Lead 
SAFE System permitting Support Lead 

Engineering and Design Activities   
Civil sitework Lead  
Site layout Lead  
Highway 1/South Bay Boulevard access Lead Support 
Entrance road Lead Support 
Building Permit Lead Support 
Geotechnical investigations Lead  
Utility connections Lead  
Connections to influent force main, recycled water pipeline, dedicated 
City fiber optic line, and effluent pipe 20 feet north of access easement 
boundary at Highway 1 ROW 

Lead  

All process systems and all support/ancillary systems, including 
components identified below (unless specifically identified as “Support”) 

Lead  

SAFE System (auxiliary treatment of peak flows) Lead  
Odor control Lead  
Screening and grit removal Lead  
Membrane bioreactor Lead  
Reverse osmosis Lead  
Chemical feed systems Lead  
Chemical clean in place system and chemical storage Lead  
UVAOP system Lead  
Dewatering Lead  
Sludge Holding Tanks Lead  
Post treatment Lead  
Recycled water pump station Lead  
Effluent pump station Lead  

2023-05-24 CC Special Mtg Page 40 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 1-4 

 DB City 
On-site reclaimed water system Lead  
Site ingress from Highway 1 Lead  
Product water storage [clarification] Lead  
Stormwater facilities including compliance with applicable City, County, 
State Requirements, Local Ordinances, and local development standards 

Lead  

Structural Lead  
Building plumbing Lead  
Fire protection/detection/alarm systems and Fire Department 
compliance 

Lead  

Standby emergency power Lead  
HVAC Lead  
Electrical/electrical building(s) Lead  
Instrumentation and controls Lead  
Valves Lead  
Process and field piping Lead  
Pumping Lead  
Electrical metering equipment Lead  
Electrical control panels Lead  
Cables, conduits & trays Lead  
Power and control wiring Lead  
Transformers Lead  
Switchgear Lead  
PG&E Electrical Service Application and Handout Support Lead 
Southern California Natural Gas Service Application Support Lead 
Communications on site and with remote lift station PLC via fiber optic Lead  
Communication service (internet/phone) from offsite to the access 
easement boundary at Highway 1 ROW 

Support Lead 

Communication with lift station/outfall/injection well sites Support (lead 
for WRF site 
components) 

Lead 

Process equipment layout Lead  
System integration Lead  
Security Lead  
Operation building Lead  
Maintenance building Lead  
Equipment and vehicle storage Lead  
Outdoor storage areas Lead  
Covered and uncovered parking Lead  
Existing facility demolition, IF ALTERNATIVE IS EXCERCISED  Lead 
Indoor/outdoor lighting Lead  
Grounding/earthing Lead  
Cathodic protection Lead  
Lightning protection systems Lead  
Specifications Lead  
Project drawings Lead  
As-built drawings Lead  
Operations and maintenance equipment (cranes, hoist, etc.) Lead  

2023-05-24 CC Special Mtg Page 41 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 1-5 

 DB City 
Spare parts development Lead  
[...]
3. If Coarse Screen No. 1 should fail the Operator can open the influent valve from SCADA to the Coarse 
Screen No. 2 and close the valves to Coarse Screen No. 1.  Coarse Screen No. 2 controls will be placed 
in Remote Automatic.  [PCO 040.1]  

  

2023-05-24 CC Special Mtg Page 59 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-5 

2.3 Grit Removal 

The Grit Removal System shall remove grit from influent wastewater and discharge collected grit via 
automated valve(s) or pumps to a grit dewatering and conveyance system. Grit discharge area is to be paved 
with curbs and drainage to the WRF plant drain system. The distance from grit removal system to dumpsters 
shall be minimized to minimize conveyance system failures.  Two packaged headworks units shall be 
provided.  This section covers the vortex grit removal components of the packages.  The packaged headworks 
shall utilize OEM packaged equipment as detailed below and on the P&IDs. 

 

Key Overall Facility Features 

• Two Packaged Headworks Systems, 1 duty / 1 standby. Shall include coarse screening and grit 
removal. 

• Grit removal shall include vortex grit removal, washer/classifiers, conveyor to dumpster, and odor 
control. 

• Channels and tanks shall be skid mounted, 316 stainless steel construction. 
• Electrically actuated isolation valves for each Packaged Headworks System.  [PCO 040.1] 
• 2 feet of freeboard.  
• Bypass/Overflow around both Packaged Headworks Systems by isolating both headwork systems to 

cause flow to flow directly to the flow splitter box. 
• Fully covered channels and tanks for odor control per Section 2.12. 
• Galvanized stairs to access units in lieu of ladders offered with package. [PCO 031] 
• Manufacturer:  Kusters Zima, Huber, Lakeside Equipment, Westech, Fluidyne, Smith and Loveless, 

Hydro International, or equal if approved. 

Equipment  (Package Headworks)- Vortex Grit Removal 

• 2 vortex grit units @ 8.14 mgd each. One per Packaged Headworks System. 1 duty / 1 standby at 
peak hour flow. 

• 316 stainless steel tank and components. 
• Removal Rate @ 0.97 MGD: ≥ 50 Mesh = 95%; 50-70 Mesh = 95%; 80-100 Mesh = 65%. 
• Furnished by packaged headworks manufacturer as part of the package. 

Equipment (Package Headworks)- Grit Pump 

• 2 pumps total, one integrated into each Packaged Headworks System. 1 duty/1 standby. 
• Flow per Packaged Headworks System Supplier  
• Shall discharge into grit removal washer/classifier. 

2023-05-24 CC Special Mtg Page 60 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-6 

• Shall be furnished by packaged headworks manufacturer as part of the package. 

Equipment (Package Headworks)- Washer/Classifier/Conyeyor 

• 2 units total, one integrated into each Packaged Headworks System.  1 duty/1 standby. 
• 316 stainless steel wetted components. 
• Screw-auger conveyor.  
• Discharge to dumpster. A 4-yard is anticipated for weekly disposal based on published debris loading 

rates.  Dumpster shall be provided by hauling company. 
• Furnished by packaged headworks manufacturer. 

Control Features 

• Local control panel by Packaged Headworks System manufacturer with Plant PLC start/stop and 
monitoring.  

• Operators shall manually select which unit(s) operate and leave them running continuously. 
• Local control panel for each Packaged Headworks System shall initiate operation of paddle, grit 

pump, washer/classifier, and conveyor. 
• Operator intervention shall be required for bypass or overflow of the Packaged Headworks System. 

Operations Purpose 

Grit consists of inorganic material, such as sand, silt, and gravel. The grit removal system consists of a vortex 
grit basin, two grit pumps and a grit separator and classifier.  Grit is removed from the wastewater to prevent 
damage to equipment and piping and the reduction of tank volume. 

Operations Description 

Grit Basin 

The grit basin inlet flume produces a straight laminar flow that minimizes turbulence at the inlet of the basin. 
Grit already at the bottom of the flume follows a ramp at the end of the inlet flume to the floor of the basin. 
The inlet baffle at the end of the flume helps the incoming flow to properly merge with the circular flow 
already inside the grit basin. The configuration of inlet flume, inlet baffle, and rotating paddle generates the 
toroidal flow pattern required for proper operation of the flat floored vortex grit basin.  

The toroidal flow pattern moves water upward through the vortex at the center of the basin, across the 
surface of the water toward the outer wall, down the outside wall toward the floor, and across the floor back 
to the center again. Wastewater is also flowing simultaneously with the toroidal flow around the basin in a 
circular flow pattern. The combined effect of the two flow patterns retains grit in the basin for more than one 
circular rotation around the basin, effectively increasing the amount of time grit is retained in the basin, thus 
increasing the opportunity for grit to be captured on the floor. 

The settled grit migrates toward the center of the hopper and falls into the grit storage hopper.  The shaft on 
which the rotating paddles are attached extends only to the bottom of the separation basin.   

Grit Pumps 

One centrifugal pump operates periodically to remove grit slurry from the hopper.  

Grit Separator and Classifier 

2023-05-24 CC Special Mtg Page 61 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-7 

The grit separator separates the pumped grit from the carrier water. The separator works on the principal of 
centrifugal force. The grit pump discharges settled grit slurry and some organics into the separator at a 
controlled rate. The slurry enters the separator tangentially near its upper perimeter. The round shape of the 
separator imparts a circular motion inside the unit. The heavier grit is forced to the outside of the cone and 
moves down the sides, falling into the grit classifier below the separator. The carrier water and lighter 
organics exits the separator at the top of the cone to return to the grit basins. 

The grit classifier separates the grit from the organics and consists of an inclined tank with an inclined screw. 
The grit and organics fall from the grit concentrator into the tank, where it is washed using plant effluent 
water. The water flow rate through the tank is sufficient to carry the lighter organics out the settling basin 
overflow weirs to return to the in-plant drain while permitting the heavier grit to settle to the bottom of the 
tank. The grit is carried up the inclined screw allowing the grit to dewater before falling into a grit hopper for 
offsite disposal. 

Normal Operation 

Grit Basin: On-line 

Grit Basin Paddle: Run continuously. 

Grit Pump: Runs periodically based on preset timer. 

Grit Separator and Classifier:  Starts 5 minutes before grit pump runs and continues running for a preset time 
period after the grit pump stops. 

Grit Container: Manual 

  

2023-05-24 CC Special Mtg Page 62 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-8 

2.4 SAFE System (section was formerly titled Flow Equalization Basin) 

Peak flows shall be treated with a peak flow auxiliary treatment system, referred to in the proposal as the 
SAFE system.  The SAFE System is comprised of a diversion box which sends flows in excess of the MBR 
capacity to the SAFE Settle Tank. When the SAFE Settle Tank fills, the effluent passes over a weir to the SAFE 
Filter. Effluent from SAFE Filter system shall be routed to the Outfall Balancing Tank. The SAFE Settle Tank can 
be pumped back to the SAFE Box for treatment through the MBR System after the peak flow event ends. This 
system replaces the functionality of a flow equalization basin by treating peak flows at their influent rate, 
rather than requiring them to be stored for treatment at a lower rate later. [PCO 017] [clarification] 

 

Key Overall Facility Features 

• SAFE System Box included at headworks to divert any flows in excess of the MBR capacity to the 
SAFE system for treatment. [clarification] 

• Odor control, cover, ladder and handrail for SAFE Box. [PCO 004] [PCO 026] [clarification] 
• SAFE Settle Tank, a 100,000-gallon concrete basin adjacent to the Sludge Holding Tanks, provides 

equalization of peak flows so that the SAFE Filter only treats storm flows. [PCO 017] 
• Dedicated Piping to drain the SAFE Settle Tank and use the solids dewatering pump to drain manually 

[PCO 017] [PCO 068]  
• 1 SAFE System Unit  

o 1 disk backwash pump 
o 1 sludge pump   
o Backwash and sludge pumps intertied for shared manual redundancy 
o Cloth media disks for BOD removal and filtration  
o Scum box for scum removal  
o   Access platform and staircase to the top of the SAFE Filter in lieu of a ladder. [PCO 044.1]  

• Peak flows shall be treated through the SAFE system and routed to the Outfall Pump Station. 
• Manufacturer:  Aqua-Aerobic Systems Inc., Veolia, or equal if approved. 

Equipment – SAFE System 

• 1 @ 6.26 mgd each (plant peak hour flow of 8.14 mgd less MBR capacity of 1.88 mgd). 
• Stainless Steel tank to house disks and appurtenances.  
• 1 backwash pump, approx. 51 ft TDH 
• 1 solids pump, approx. 51 ft TDH 
• Backwash and solids pumps will be interconnected to allow either to be used for either operation in 

event one pump is out of service. 

2023-05-24 CC Special Mtg Page 63 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-9 

• Electrically actuated plug valves to control sludge, scum and backwash operations and control 
appurtenances on the SAFE Filter [clarification]  
o Pressure transducer  
o Float Switch 
o Vacuum transmitters  

• Provide removable cover system over the Cloth media disc tank for UV/weather protection. Control 
Features 

• Local control panel by SAFE System manufacturer with Plant PLC start/stop and monitoring. 
• Flow from headworks through influent flow meter shall automatically trigger the startup of the SAFE 

system. 

Operations Purpose 

Flows in excess of the treatment plant design capacity are diverted to the SAFE system for treatment.  

Operations Description 

The SAFE facility is a cloth media filtration system that provides primary treatment for wet weather 
applications. The disks are constructed of a pile cloth filtration media to effectively filter high solids waste 
streams without the use of chemicals under varying influent conditions.  

Normal Operation 

As needed.  Flow from headworks through influent flow meter initiates the SAFE system startup. 

Filtration Mode 

Screened wastewater flow enters the filter by gravity and fill basin that contains stationary cloth media disks 
that are completely submerged.  Solids deposit on the outside of the cloth media forming a mat as filtrate 
flows through the media.  The tank liquid level rises as headloss builds due to the collection of solids.  Filtrate 
is collected in the hollow center tube and discharged over an effluent weir.  The heavier solids settle into a 
hopper located in the bottom of the tank. 

Backwash Mode 

Solids are backwashed at a preset liquid level or time. Backwash shoes directly contact the cloth media and 
solids are removed by vacuum pressure using a backwash pump.  The disks rotate slowly and two disks are 
backwashed at a time. Filtration is not interrupted. Backwash water is directed the plant drain. 

Solids Wasting Mode 

Heavier solids are removed from the collection on an intermittent basis. Filter Solids Waste Pump.  

Solids are pumped back to the Headworks Splitter Box. 

Floatable Wasting Mode 

Floatable scum is allowed to collect on the water surface. After a preset number of backwashes, the water 
level is allowed to rise above the preset high level and the scum flows over the scum removal weir.  Scum 
wasting water is directed to the plant drain.  

2023-05-24 CC Special Mtg Page 64 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-10 

2.5 Fine Screening 

The Fine Screening System shall collect, wash, dewater, compress, convey, and discharge solids to a rolling 
dumpster. Discharge area is to be paved with curbs and drainage to the WRF plant drain system. The distance 
and lift from screens to dumpsters shall be minimized to prevent conveyance system failures.   Two packaged 
fine drum screen units shall be furnished in the Headworks Area to screen wastewater influent ahead of the 
MBR process.  The packaged fine screens shall utilize OEM packaged equipment as detailed below and on the 
P&IDs. 

 

Key Overall Facility Features 

• Fine screens shall be supplied from the SAFE System Diversion Box.  An automated flow control valve 
and meter shall be included to regulate flow to the fine screens to the MBR treatment rate.  [PCO 
040.1]  

• Two Packaged Fine screens with integrated washer/compactors and odor control. [PCO 004] 
• Conveyor to convey screenings to dumpster.   
• Manufacturer:  Kusters Zima, Huber, Smith & Loveless, Vulcan, Headworks Inc, Westech, Parkson, 

Duperon, Hydrodyne, or equal if approved. 

Equipment - Fine Screens 

• Perforated plate drum screens in stainless steel tank with packaged washer/compactors. 
• 2 unit @ 1.88 mgd each.  1 duty / 1 standby. 
• 2 mm openings, 316 stainless steel. 
• Furnished by fine screen manufacturer as part of package unit. 

Equipment - Washer/Compactor 

• 2 units total, one integrated into each fine screen package. 
• 316 stainless steel wetted components. 
• Furnished by fine screen manufacturer as part of package unit. 

Equipment - Conveyor 

• 1 unit, shared between both screening and washer/compactor units. 
• Screw-auger conveyor 
• 316 stainless steel wetted components. 

2023-05-24 CC Special Mtg Page 65 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-11 

• Discharge to dumpster. A 4-yard is anticipated for weekly disposal based on published debris loading 
rates.  Dumpster to be provided by hauling company. 

• Furnished by fine screen manufacturer as separately installed equipment. 

Control Features 

• Local control panel by screen manufacturer with Plant PLC start/stop and monitoring. 
• Operators select which unit(s) operate and leave them running continuously. [PCO 040.1] 
• Local control panel initiates operation of screen drum, washer/compactor, and conveyor. 
• Control valve utilizes flow meter to maintain the MBR treatment flow capacity, maximum flow of 

1.88 mgd through the fine screens.  The valve is controlled directly by the Plant PLC and can be 
remotely or manually set to a position.  [PCO 040.1] 

Operations Purpose 

Splitter Box flow is discharged to the fine screens through two lines.  Trash and fibrous materials such as hair 
and paper found in domestic wastewater can hinder membrane performance and shorten membrane life. 
Fine screening captures these materials to prevent them from accumulating on the membranes and transfers 
the material to the conveyor and discharge chute and into the screenings container. 

Operations Description 

The fine screen is comprised of perforated plate with an integrated screenings press and screenings washing. 
Floating and suspended materials are retained by the screen basket.  

The screenings and compactor local control panel (LCP) is energized from the MCC.  With the control selector 
switch in the Hand position the screen runs continuously; in the Off position the screen does not rotate; in 
Auto control is passed to PLC and operation  set through SCADA. Screen operation is set on the SCADA 
configuration screen including control mode (Remote Manual | Remote Auto), screen out of service and 
screen high level setpoint.  Selecting a screen has out of service removes the equipment from the control 
loop and suppresses any alarms. 

Water level is measured upstream and downstream of each screen. The basket starts to rotate when a preset 
upstream water level is exceeded due to screen surface blinding. The rotating screen drum lifts the 
screenings and drops them into the centrally arranged trough. Screenings removal from the drum is 
supported by a scraper brush and a spray nozzle bar. Plant effluent water (PEW) is supplied by a solenoid 
valves.  In the event PEW pressure is low a pressure switch generates an alarm. A screw conveyor in the 
trough rotates with the drum and transports the screenings through a closed and inclined pipe. The 
conveying screw transports, dewaters and compacts the screenings, without any odor nuisance, and 
discharges them into the dumpster. Screened wastewater is combined in a pipeline that discharges to the 
MBR.  Sodium hydroxide is added to the line for pH control and monitored for TSS and pH.  An E-stop is 
located locally and the LCP.  Energizing the E-Stop shuts down the equipment immediately and generates an 
alarm.  

Specifics on the sodium hydroxide feed system are located in Section 2.11-Chemical Storage and Feed.  

Normal Operation 

One fine screen runs in Remote Auto.  One unit shall be operated when the MBR is in service.  

Abnormal Operation 

• Fine Screen No. 1 shall be operated in Remote Manual. 

2023-05-24 CC Special Mtg Page 66 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-12 

• Fine Screen No. 1 shall be operated in Hand. 
• Fine Screen No. 2 shall be placed in service.  Open the manual supply and out let valves to Screen No. 

2. Energize the LCP and place controls in in Auto.  Inlet and outlet valves to Screen No. 1 should be 
shut.  If possible run the screen to remove as much material as possible.  Place Screen No. 1 controls 
in Off. 

  

2023-05-24 CC Special Mtg Page 67 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-13 

2.6 Membrane Bioreactor 

A Membrane Bioreactor system shall be furnished to receive water from the Fine Screens and provide 
biological treatment and filtration to supply downstream IPR treatment system and produce effluent suitable 
of ocean discharge.  This system shall be furnished as detailed below and as shown on the drawings and 
P&IDs.  The MBR Filtration System shall utilize OEM packaged equipment as detailed in the table below and 
on the P&IDs. 

 [PCO 005] 

Key Overall Facility Features 

• Two BNR process trains each with ability to treat max month flow of 1.16 mgd of screened and 
degritted wastewater with full redundancy.  Max day flow of 1.88 mgd shall utilize both basins.   

• MLSS shall be less than 8,000 mg/l in BNR basins and less than 10,000 mg/l in MBR tanks. 
• MBR Filtrate shall have a turbidity of 0.5 NTU or lower. 
• BNR basins shall utilize cast-in-place concrete construction. 
• Staircases at the north and south ends of the BNR basins. [PCO 044.1]  
• Total anoxic volume of 60,000 gallons.  30,000 gallons per train.  [clarification] 
• Total aerobic volume of 360,000 gallons.  180,000 gallons per train.  Aerobic volume in each train 

shall be served by two diffuser grids. [clarification and PCO 067] 
• 1.5 ft of in-basin equalization volume (aerobic) for a total volume of 26,670 gallons.  
• BNR process air shall be supplied by positive displacement dry screw blowers. [PCO 23]  Blowers are 

on Adjustable Frequency Drives to allow optimization of air flow. 
• Manual isolation gates shall be provided for each treatment train. 
• RAS deox volume of 12,500 gallons total furnished in the RAS pipe Deox Tank upstream of BNR inlet 

splitter. [clarification]  
• Membrane Bioreactor System including: 

o Membrane cassettes and supporting structures. 
o Membrane filtrate pumps. 
[clarification]  
o Membrane filtrate collection / backpulse distribution headers. 
o Membrane tank drain pumps.  (if required by system supplier) 
o Membrane scour air blowers. 
o Membrane scour air distribution headers. 
o Valves, instrumentation, magnetic flowmeters, and controls equipment for operation of MBR 

system. 
o Compressed air system for operation of MBR equipment (if required by system supplier) 

2023-05-24 CC Special Mtg Page 68 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-14 

o Clean-in-place system via injection of citric acid or sodium hypochlorite into back pulse line.  (not 
within MBR Supplier scope) 

• Access staircase and catwalks on both sides of the MBR train in lieu of a ladder. [PCO 044.1]  
• Surface wasting in BNR basins and post-MBR WAS collection with common WAS pumping wetwell.  

Selectively removes filamentous bacteria to optimize BNR operation. 
• CIP provisions shall be furnished to perform maintenance and recovery cleanings at typical 

frequencies. 
• Curbed washdown area to place a single dirty cassette and hose off and send drainage to sanitary 

sewer [PCO 046] 
• BNR/MBR system designed to minimize FOG reaching MBR membranes. 
• Manufacturer:  Fibracast, Suez, Evoqua, Koch, or equal if approved. 
• Regulatory Compliance: DDW approval letter for pathogen reduction credit is required.  

Equipment – Anoxic Mixers 

• 2 @ 2.5 hp each (to be optimized in design). 
• Submersible, mast mounted or pumped mixing equipment 
• Manufacturer:  Sulzer, Flow Systems, or equal if approved. 

Equipment – RAS Deox Mixer  

• 1 @ 1 to 2.5 hp each (to be optimized in design). 
• Submersible, mast mounted. 
• Manufacturer:  Sulzer, Flow Systems, or equal if approved. 

Equipment – Fine Bubble Diffused Aeration 

• Two aeration zones per train.   
• 1,040 scfm maximum Zone 1 airflow (per train).  Minimum 220 diffusers (per train). [PCO 067]  
• 650 scfm maximum Zone 2 airflow (per train).  Minimum 160 diffusers (per train). [PCO 067] 
• EPDM membrane discs with PVC components, fittings, manifolds, and laterals. 
• Manufacturer:  Xylem, Environmental Dynamics, Sanitaire, or equal if approved. 

Equipment – BNR Process  Blowers 

• 3 @ 1,300 scfm each, 24.9 psia discharge pressure.  2 duty / 1 standby. [PCO 067] 
• Target efficiency 75% or greater. 
• Dry screw blower w/ weather enclosure and VFD/AFD. [PCO 023] 
• Supplying air to fine bubble diffuser system.  Air control, metering equipment, and logic included to 

control and optimize aeration. 
• Manufacturer:  Aerzen [PCO 023] [PCO30] 

Equipment –MBR Feed Pumps 

• 2 @ 4.85 mgd each, 2.5 ft TDH. [clarification]  
• Horizontal, submersible propeller pump. 
• Manufacturer:  Sulzer, Flow Systems, or equal if approved. 

Equipment – Mixed Liquor Collection Channel Scum Collection Weirs and Valves 

• Concrete weir at the end of each BNR train to collect scum in a box  
• Motorized plug valve to each box opens on timer to pull scum out  

2023-05-24 CC Special Mtg Page 69 of 287



City of Morro Bay Water Reclamation Facility Scope of Work May 17, 2023 
 

  Page 2-15 

Equipment – BNR WAS and Scum Pumps  

• 2 @ 40 gpm each, 25 ft TDH.  1 duty / 1 standby. 
• Vertical, submersible centrifugal pump. 
• Manufacturer:  DXP, Xylem, Flygt, or equal if approved. 

Equipment – Membrane Filtration System (specific equipment package subject to change based on 
MBR System Supplier requirements) 

• 1.0 mgd annual average, 1.16 mgd max month, and 1.88 mgd max day treatment capacity.  10 gfd at 
annual average flow and 17 gfd at max month flow. 

• Two minimum membrane trains. 805 gpm each.  
• Membrane Cassettes 

o Integrated scour air distribution. 
• Membrane Filtrate Pumps 

o 2 @ 830 gpm, 30ft TDH, to be confirmed by MBR System Supplier (MSS). 
o Vertical centrifugal pumps 
o Manufacturer selection by MBR Supplier. 

• Membrane Tank Drain Pumps 
o 1 @ 250 gpm, 15ft TDH  to be confirmed by MSS.  
o Vertical centrifugal pumps 
o Manufacturer selection by MBR Supplier. 

• Membrane Scour Air Blowers 
o 4 @ 270 scfm, 6 psi.  3 duty / 1 standby, to be confirmed by MSS. 